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ot MILL TEST CERTIFICATE By HYDDIORI
Customer DUFERCO . STEEL
oo, HeaaOffcs  [|poriamveondona, Dorg-gu, Tiohect
PIQ No- 32201304C002 . Certficate No. 120130601771 — 1
Commodity FH=REAM Classe Cert, MNo.
ASTM AB6/AGTZ GB0/ASIZ7
Specification 53 BBV . . Date of Issue 2013~06-11
T e |
Chemical Composition (%) Tenslie Test Impact Test {v—notch}
Blmensionis Pleces : o | CoTMe ] A Teneie : | Remarks
& Length Heat No. Vielohts CiSijMn| P18 Nlerl v Nb | Sn {cel Strength Yield peint _Elcn_gag;c,n{zJ F\(!Eg el 1 s 3 i(lmpact Specimen Size)
ko) X100 §-X1000 | %100 X100 X100 N/mm? % ) <
TRITRGT | T R %14 8765 220 0.0
40.00 FT MOTOBST | 4, ogol 18 19 86.729) 7| "o s R s LAY 382.31 .. oo ol
T8I 107 T R I R T e 526.6]  Ge%. 250 0.73
46.00 FT NO19852 | o9 ool 29 18 67725 18 "7 i 10 39 z34 . 3874 "Fa.8| 072
18X %57 78] : DY T R TV | M ¥ - W
140,00 FT NOT98S3 | og 4oqf 18 19 64 24 118 : i ae7 . 25.0] 0.75
EXTTYGT 7 , 74 T 378.5 ZA0| 0.72
40.00 FT N-016852 | 45 90| 19 18 65 300 200 382.5 sas| 079
TEXTTRG7 73 - 73 56,5 5Z0| 0.69
40,00 FT NO198ES | o5 ggg) 19 17 8 30 17 T 378.9) 23.5 0.71
TBRTTXI 08 ; 55 Z68.7] 35.0] 0.7
40.00 FT N 019833 15.33%I 19 14 64 3§ 19 a72.7] 555 0.72
T8X3 15106 Z ¥ 3875 35.0] 0.74
40,00 FT NOT983° | s3,844) 1B 18 B4 15 14 5 382.5 24.5 0.74
TEXTIXTO8 = T 756 54.0] D73
40.00 FT NO19B40 | 0 ony 18 79 86 191§ 3748, 250 0.73
EZSRESRE] 3 74 408.9) 26.00 0.75
Rl NowBas | o oo 17 17101 29 14 2 _ g g
750 o
SUB TOTAL 221 48 _
(Wote) (1) Ceq: (CE=CHMN/6+Cr/S+HV/SHMO/S+NI/ 5+Gu/15) {2} Gauge tength ; 200 mm -(8) Yieid Ratio = YP/TS
. ]
S 1m WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
. > ABOVE SPECIFICATION AND ALEO WITH THE REQUIREMENTS GALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
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ot MILL TEST CERTIFICATE HYLINOAL
Customer DUFERCO : STEEL
T . 1, Songhyeon~dong, Dong-gh, Incheon,
L/C No. T ) Head Office 1B1~712, 8. Korea
PIO No. 322018040002 ‘ S R ’ Certiioate No. [M20130601771 - 2
Commeodity H-BEAM . o e o ] Class Cegt, No.
ASTM ABG/AGTZ G50/ A99E/ - . . R
Speclfication laSA 350W S N Date of lssue 2013-06~11
' Chemical Composition (%} Tenslle Test . tmpact Test {V—rotah) :
Dimenslons Pleces —Toul o F A Tongis —- Rsmarks
& Length Heat No, Welghts o) I Si IMn- =] | [ Nilcetl v ] Nb I sn ot Strength Yield polnl _E;Dngaﬁm(ﬁ} g’l:!llg AVG | 1 I 2 | 3 |{Impact Specimen Size}
, {kg) X100 - |3e3060 | %100 %1000 x100f. nmm? 1% ) <
: TBX11A118 9 Py 28 2 5 6463 418.7 - 24 0.79[
49.00 FT NOT8BAS | 4o 4gi) 19 1510133 19 g 45 1 1] 1| 4% gag amd: - 240] o078
TBXITXI10 26 T DG B B A A Bi6.5 415.8 24.0) 0.76
46.00 FT M 013846 53.134' a0 1510572y 38 T g 170 1A gl g7 24.5 0.77
TBXITX{ 18 10 : U - R R H B4 4TTg T Zh.5 0.7d)
40,00 5T N 019848 21,59:3' 20 15103 32 17 Ty D s T e ST 25.0] 0.76)
168 ;
TOTAL 318,848
. S
0k
iy AR .
(Note) (1) Ceq: [CE=CH+MN/G+CH/ 5+/5+Mo/6+Ni/15+Cu/1 5) (2) Gauge length : 200 mm {3) Yisid Ratio = YP/TS
k 4 .
S lm ' WE HEREBY CERTIEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
. . ABOVE SPECIFICATION AND ALSC WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q,A Team
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